
21-033
RESOLUTION APPROVING BUDGET MODIFICATION TO JACOBS FOR 

SERVICES DURING CONSTRUCTION FOR THE PURAC PHASE 3 PROJECT
-----------------------------------------------------------------------------------------------------------------------
MOTIONED BY: Gardiner
SECONDED BY:  Friedrich

WHEREAS, the North Hudson Sewerage Authority (hereinafter "Authority”) is a public
body, duly formed under the Sewerage Authorities law, constituting Chapter 138 of the Laws of
New Jersey of 1946, as amended (Chapter 14A of Title 40 of the New Jersey Statutes Annotated)
and possesses the powers set forth therein; and

WHEREAS, JACOBS has been selected under resolution 17-106 to provide engineering
services during construction for the PURAC Phase 3 Project; and  
[...]
Similarly, having the filter underdrains available at completion of demolition of the first two cells is critical for 
maintaining the accelerated construction schedule.  The lead time for the filter underdrains, skimmers, etc. for 
the DAF/Flo filter renovation is 12 to 14 weeks.  Thus, pre-purchase of this equipment is also needed.  A supply 
agreement is currently in place with AWC/DeNora for this equipment.  The NHSA will be incorporating the supply 
agreement into a purchase contract for the equipment.  Execution of this contract in January 2018 will enable the 
equipment to be fabricated and available as needed beginning in September 2018. 

As shown in the schedule, Filter cells 3 and 4 will be the first to be renovated.  This is driven by the fact that the 
troughs in cell 4 have currently failed and the cell is out of service.  Filter cell 3 shares a skimmer drive mounting 
with cell 4.  Therefore, renovation of the two cells in a pair will facilitate demolition and installation of the 
skimmers.  The demolition work will require one month, with installation of the underdrains, influent flume plate, 
air backwash piping, baffle walls, air dispersion headers and nozzles, and skimmer mechanisms, filter valves, and 
upgrades to the instrumentation and control system programming for the new cells will require three months.  
Once cell renovation is complete, sand will be removed from the clearwell and air saturation tanks prior to placing 
the new cells in service.  This is a critical step which is needed to protect against introducing sand into the air 
dispersion piping and the underdrains. 

Once cells 3 and 4 are complete, work can progress to filter cells 1 and 2.  Cells 1 and 2 are a pair sharing 
mounting for the skimmer drives.  Progression to Cells 1 and 2 is proposed because the floor area of the existing 
flocculators (being removed) for cells 2 and 3 are needed for installation of the new instrument air system.  Thus, 
completion of the demo work and slab infill for cells 2 and 3 will enable construction of the new instrument air 
system. 

Following renovation and return to service of the first four filter cells, work can proceed for 3 filters at a time.  
Filter cells 5 and 6 are singular cells with independent skimmer drive mounting.  Therefore, either of these cells 
can be included for renovation with the next pair.  As shown on the schedule, cells 6, 9 and 10 are identified as 
the next three for renovation.  The same work efforts proceed for the renovation as for previous cells. 

The final three cells for renovation will be cells 5, 7 and 8.  Upon completion of the ten cells, system performance 
testing is required to demonstrate the ability to meet the established performance goals.  These goals have been 
established to provide a level of confidence in consistently meeting the discharge permit requirements for the 
plant.   

In addition to the filter cell renovation, air blower and instrument air system renovations described above, the 
project includes replacement of all plant valves, sludge pumps, service water booster pumps and painting of the 
interior of the building.  The service water booster pumps should be replaced along with renovation of the first 
two filter cells to enable the appropriate function of the sludge trough spray bars when the cell is returned to 
service.  The new sludge pumps and valve replacement can progress at any time throughout the renovation of the 
filter cells.  Painting of the building interior is planned for completion after the facilities upgrades are complete.  
This will eliminate interference of work crews and equipment for the process upgrades with the scaffolding and 
containment needed for the painting effort.  It is anticipated that the painting will be completed in a three-month 
period.  With a NTP date of April 23, 2018, the date of substantial completion in 802 days will be July 2, 2020. 



 

SL1115171102CIN 13  

CH2M HILL ENGINEERS, INC. • COMPANY PROPRIETARY 

 

 

 

 



ATTACHMENT 3  

Relevant Experience  

SL1115171102CIN 14  

CH2M HILL ENGINEERS, INC. • COMPANY PROPRIETARY 

Throughout our 70 years in business, CH2M has served municipal, state, federal, and private-sector clients in 
water, wastewater, environmental, transportation, industrial, and related fields. We intend to keep making a 
difference—achieving and exceeding your expectations and those of the community. We are proud of our 
commitment to be the best in setting exemplary standards in client satisfaction, social responsibility, technical 
innovation, leadership, and stakeholder consensus and involvement. 

CH2M Qualifications 
As the industry's No. 1 Ranked Sewer/Wastewater Treatment firm 
(Engineering News-Record, June 2017), CH2M has worked with municipal, 
national, and industrial clients worldwide for over 71 years to provide 
comprehensive high-quality engineering services for wastewater 
treatment facilities, collection systems, and pumping stations. 

CH2M is a leader in wastewater services in the United States and abroad. 
We understand the issues the Authority faces with the ever-increasing 
demands to provide quality service to its communities, renewal of aging 
infrastructure, and environmental and regulatory requirements. With our 
unparalleled expertise in wastewater treatment and infrastructure 
engineering, we progress projects from concept to construction, from 
initial objective to full operation.  

CH2M Has a Proven Record of Delivering Quality Service to the Authority 
The CH2M team has provided engineering services for the Authority for more than 28 years and brings a wealth of 
knowledge about the Authority’s system as well as broad world-class treatment and conveyance system 
experience. As part of the General Engineering Services Contract, which CH2M had the honor to work on for 20 
years, we were responsible for assisting the Authority in achieving and maintaining permit compliance at its two 
WWTPs, acting as the Authority’s agent with the NJDEP, EPA, and other agencies, and assisting the Authority in 
securing financial bonds. CH2M has regularly assisted the Authority in securing and maintaining SRF loans for 
capital improvement projects via the NJEIT using our experience with agency representatives and demonstrated 
abilities to secure funding. In addition, we have worked closely with the Authority in the development of its 
capital plan. CH2M has the background and knowledge required to help the Authority plan for and implement 
improvements efficiently and successfully. 

Representative Relevant Project Experience 
The following are brief descriptions of projects relevant to the PURAC Phase III replacement project.  

Adams Street WWTP PURAC Improvements Designs - Phases I, II, and III (2014 - present) The PURAC Flo-filter 
process at the North Hudson Sewerage Authority’s Adams Street WWTP is a 25-year old secondary and tertiary 
treatment process consisting of dissolved air flotation (DAF) followed by sand filtration.  A number of components 
reached the end of their useful life and the process has had a number of failures.  CH2M completed a facilities 
assessment in 2013 and developed a conceptual design of upgrades along with a multi-year capital improvement 
plan for phased completion of system upgrades.  In 2014, CH2M completed Phase 1 of design upgrades for a new 
instrumentation and control (I&C) system, which was identified as the priority in design to provide for positive 
process control of the new mechanical equipment being installed with the upgrades in later phases.  In 2015 
CH2M completed Phase 2 of design upgrades for adding clearwell access to improve sand removal and protect 
new underdrains that are being installed in Phase 3; the design also included float sludge piping and trough spray 



SL1115171102CIN 15  
CH2M HILL Engineers, Inc. • COMPANY PROPRIETARY 

nozzles.  Phase 3 design is being completed in 2017 for all remaining 
mechanical, electrical, I&C and structural replacements and 
improvements in the PURAC facility.  Upgrades for the 10 filter cells 
include new filter media, underdrains, troughs, air dispersion system, 
float sludge skimmers and new common systems such as air scour 
blowers, compressors, sludge pumps, booster pumps for spray 
systems.  To better facility operations, additional I&C was added for 
optimized valve controls on 86 valves for all mechanical processes, 
structural concrete treatment to retard chloride degradation, and a 
structural platform to improve access for valve maintenance.  CH2M 
developed an innovative design and pre-procurement strategy for 
key process equipment (DAF/Flo-filter, air scour blowers and influent 
slide gates) needed at the start of construction to accelerate the construction schedule, which required splitting 
the construction documents into four contracts.  CH2M participated in close coordination between the Authority 
and the New Jersey Department of Environmental Protection for meeting low-interest state loan requirements.  
CH2M also provided design engineering assistance to the Authority during construction of Phases 1 and 2.  

CH2M DAF Experience 
CH2M has been working since the early 1990s in the testing, design, construction, and startup of DAF facilities—
first, standard rate, and more-recently high-rate. Over the past 20 years, CH2M has worked with each of the 
major DAF manufacturers providing over 20 percent of the current DAF installations in North America, as well as 
several of the largest high-rate DAF systems in North America. CH2M has incorporated DAF treatment on other 
water system projects across the world, including for seawater desalination pretreatment, stormwater treatment, 
wastewater clarification and thickening, and industrial water/wastewater treatment. Table 3 presents a summary 
of CH2M’s DAF experience. 

TABLE 3 
Summary of CH2M HILL DAF Experience 

Plant City Year 
Capacity, 

mgd Vendor 

Retrofit 
or 

New 
High 

Rate? Pilot 

Design/ 
Construction/ 

Startup 
Yorktown WTP Yorktown, NY 1994 6 Purac New No   

Wachusett Reservoir Boston, MA 1995 400 custom 
design New No   

Belleville WTP Belleville, ON, CA 1996 21 custom 
design New No   

Lake Washington WTP Melbourne, FL 1998 15 ITT Leopold New No   

Madbury WTP Portsmouth, NH 2005 8 IDI Retrofit Yes   

Lake Deacon WTP Winnipeg, MB, CA 2009 105 ITT Leopold New Yes   

New Great Pond WTP Weymouth, MA 2010 8 ITT Leopold New Both   

SEWA Layyah SWRO WTP Layyah, UAE 2008 5 Austep New No   

Lake Waco WTP Waco, TX 2010 90 ITT Leopold New Yes   

Perdue WTP Chula Vista, CA 2011 40 ITT Leopold Retrofit Yes   

Whatcom Falls WTP Bellingham, WA 2011 24 Roberts/ 
Enpure Retrofit Yes   

Bay Bulls Big Pond WTP St. John’s, NF, CA 2012 33 ITT Leopold Retrofit No   

Petty Harbour Long Pond 
WTP St. John’s, NF, CA 2012 7 Corix New No   

 

 
Adams Street WWTP PURAC Filter Cells 



SL1115171102CIN 16  

CH2M HILL ENGINEERS, INC. • COMPANY PROPRIETARY 

Lake Whitney Water Treatment Plant, New Haven, CT (2005). CH2M, under the management of Mike Wilson, 
and as part of a teaming agreement, pilot tested and designed the new Lake Whitney Water Treatment Plant for 
the South Central Connecticut Regional Water Authority (Authority). The plant, which has a maximum capacity of 
20 mgd and a firm capacity of 15 mgd, operates using dissolved air flotation (DAF), ozonation, and deep bed 
granular activated carbon (GAC) filters. The system design includes provisions for the addition of ultraviolet (UV) 
disinfection in the future.  

After pilot testing, the DAF process was selected based on its ability to 
remove particulate matter included algae, fine silts, and very low turbidity 
water that is more susceptible to flotation than to settling. The clarification 
process operates at a design loading rate of 6 gallons per minute (gpm) per 
square foot (sf) with a system supplied by Parkson. The treatment facility 
design includes a ground source heat-pump heating system, a “green” 
vegetated roof, a natural stormwater and site runoff treatment system, and a 
number of other ecologically and environmentally friendly features that will 
make this a notable model for ecological designs.  

The Client’s Project Design Committee selected both the architect and 
landscape architect to work with CH2M on the conceptual design. The 
architectural features of the plant were designed by a subconsultant and 
the project has been selected for an international exhibit on Architecture 
and Water at New York’s Van Allen Institute of Architecture. 

CH2M worked with the design team, contractor, and Authority following 
the construction bid opening to provide value engineering to achieve cost 
reductions. CH2M also provided services during construction and startup 
for the new water treatment plant, which was officially dedicated in 
September 2005. CH2M continues to assist with the optimization of the 
treatment plant as operations continue. 

H5 Wet Weather Pump Station (Design 2014, SDC 2015-2016). 
CH2M completed the design of the H5 Wet Weather Pumping 
Station and then provided services during construction. This 
stormwater management improvement project consisted of the 
construction of a 40 mgd pump station for the H5 drainage basin 
to pump excess wet weather flow to the Hudson River during 
major storm events that coincide with high tide. The project 
included a below-grade pump station that intercepts flows from 
the H5 outfall and pumps the flow back into the existing H5 outfall 
at the intersection of 11th Street and Sinatra Drive North. 
Additionally, a below-grade electrical vault was constructed to 
house the electrical and instrumentation and controls equipment 
that service the pump station. Lastly, an emergency generator was 
installed should there be power outage when the pump station is online. 

 
H5 Wet Weather Pumping Station 



SL1115171102CIN 17  
CH2M HILL Engineers, Inc. • COMPANY PROPRIETARY 

H1 Screening and Wet Weather Pump Station Design and 
Services During Construction (2008 to 2011). CH2M completed 
the design work and bidding phase of the project, and provided 
construction oversight. The H1 CSO Screening and Wet Weather 
Pump Station was placed into successful initial operation in 
October 2011. The pump station was designed to relieve street 
flooding in the southwestern portion of Hoboken associated with 
intense storm events occurring at high tide in the Hudson River. 
The wet-weather pump station operates during storm events that 
coincide with high tide, screening and conveying excess combined 
sewer overflow that would otherwise be trapped in the collection 
system during these conditions, causing street flooding. CH2M 
worked closely with important project stakeholders, such as; New 
Jersey Transit, Port Authority, and the Hudson County Engineer’s Office to coordinate acceptable locations for the 
CSO screens, pump station and electrical support facilities. CH2M performed the permitting services for this 
project to obtain permits for, or from the following: Waterfront Development, Treatment Works Approval, Soil 
Erosion and Sediment Control, and U.S. Army Corps of Engineers signoff. The design maximizes the use of existing 
outfalls and easements to convey the combined storm flow to the river.  The project was honored with a 2012 
ACEC NJ Engineering Excellence Distinguished Award and a National Recognition Award in the 2012 ACEC 
Engineering Excellence Awards (EEA) competition. 

NHSA WWTP Services During Construction (2007 to 2017) 
Our Parsippany office has provided Engineering Services for bidding and services during construction for many of 
the Authority’s projects at its WWTPs.  Here is a listing of some of the more recent projects in the past ten years: 

• Adams Street WWTP Ultraviolet (UV) Disinfection System Replacement (2009-2012) 
• Combined Sewer WWTP and Pump Station Improvements Project (2008 to 2013) - including replacement of 

three PURAC recycle pumps and isolation valves at the Adams Street WWTP. 
• River Road WWTP Emergency Trickling Filter Media Replacement Project (2008 to 2009) 